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Hypertension 
 

• Hypertension is a modifiable risk factor for cardiovascular disease 
• It is estimated that 24% Kenyans have hypertension, but only 8% are on treatment and only 4.6% of those on treatment are 

well controlled1 
• In a high percentage of adults, high BP is related to an unhealthy diet, lack of physical activity and/or use of alcohol2 
• HIGH RISK PATIENTS are those with: cardiovascular disease (CVD), diabetes, renal disease and a CVD risk >20% 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
    
 
 

BP<140/90 
Normal 

BP 140-179 
         90-109 

BP³180/110 
 

High BP is ³140/90 (if ³80 years, use ³150/90) 
If first BP reading is raised, repeat straight away. If still raised, repeat BP after patient has sat quietly for 30 minutes 

If pulse is irregular, automated machines may not measure accurately, so need to check manual reading  

Screen for 
hypertension every 2 
years or annually if 

other CV risk factors 

Check history, drug history and look for risk factors and 
end-organ damage (EOD)  
• BMI, CVS system including pulse rhythm, signs  of 

heart failure, PVD 
• HbA1c, creatinine, urine protein, consider ECG (LVH, 

signs ischaemia) 
• If <40y, also renal USS, TSH, discuss with consultant 

URGENT ASSESSMENT! 
If symptomatic, or if signs of 

acute end organ damage, 
admit to casualty 

HYPERTENSIVE EMERGENCY 
Check for signs of stroke, ACS, 

pulmonary oedema, 
encephalopathy, retinopathy 

If no symptoms and no signs 
of acute end organ damage, 
continue assessment and 
management as an 
outpatient.  
• Ask PMH, risk factors, drug 

history  
• Check HbA1c, creatinine, 

urine protein, ECG 
• Review in 1-2w 
• NO INDICATION FOR STAT 

MEDICATION! 

Review in 1-2 weeks, with home or local clinic readings 
If average BP is still above target, diagnose hypertension and start management. 

(If patient can’t return to clinic for review, may be safer to start treatment 
immediately, especially if BP³160/100 or risk factors) 

Average 
BP ³160/100 

Stage 2 Hypertension 

Average BP 140-159 
                      90-99 

Stage 1 Hypertension 

Risk factors +/or EOD No risk factors or EOD 
Lifestyle advice for 3 

months 
 

Lifestyle advice & start dual therapy: 
CCB + ACEi/ARB OR CCB + HCTZ 
(or according to comorbidities)* 
Use FDC if available and affordable 

*Choice of initial antihypertensive: 
- If financial constraints, start with HCTZ 
- If diabetes, start with ACEi/ARB 
- If heart failure, start with ACEi and betablockers, 

add HCTZ if required; avoid CCB 
- If CKD, start with ACEi/ARB 
- If HIV, check for interactions with ARVs 
SEE RELEVANT GUIDELINES 

Consultant review 

NOT CONTROLLED? 

NOT CONTROLLED? 

Add in third agent  
(CCB, ACEi/ARB, HCTZ – 
whichever not used yet) 

NOT CONTROLLED? 

BP target: 
<80y <140/90 
³80y <150/90 
CKD + proteinuria <130/80 
Very frail discuss 

 
At every review: 
- Reinforce lifestyle advice 
- If BP not at target, check compliance &  

only adjust if taking drugs as prescribed 
- Check for side effects and new symptoms  
- Check for postural hypotension if elderly/ 

T2DM/dizziness - if present, reduce dose 
Annual creatinine, HbA1c, urine protein
  

Consultant review if: 
• Age <40 
• Unable to control BP on 3 agents 
• Pregnancy 
• Hypertensive emergency 
• Patient very frail (may not benefit from treatment)  

Lifestyle advice & 
start monotherapy 

with CCB* 
Review in 4w 

NOT CONTROLLED? 

Titrate up both medications 
to maximum tolerated dose 

NOT CONTROLLED? 
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Follow up 
• Every 2-4 weeks until BP in target range. Then, review every 3-6 months 
• Ask patient to get home/local clinic readings for the few days before each appointment if possible 
• Check creatinine after dose increases of ACEi/ARB and HCTZ 
• If patient is from far away, consider follow up in nearby clinic – discuss with patient. If referring to another clinic, 

ensure a good discharge letter is given for continuity of care. Explain advice to patient, lab results, treatment 
given, plan for review and next steps. 

 

Women of childbearing age with hyptertension  
Manage as above, but check if planning pregnancy, are pregnant or are breast-feeding. Discuss family planning (see 
guideline, avoid oestrogens). Ideally switch antihypertensives pre-conception to nifedipine +/- methyldopa; do not 
use ACEi/ARB or HCTZ; start aspirin 75mg from 12w, see maternity guidelines. 
 

Hypertension in the elderly  
Check for postural drop in BP at reviews 
REDUCE/STOP antihypertensives if BP well below the target, and then monitor  

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

Antihypertensive medication 
  Starting dose Maximum dose Notes 
CCB Amlodipine 

Nifedipine 
5mg OD 
10mg BD 

10mg OD 
40mg BD 

Preferred first choice 
Amlodipine preferred over Nifedipine as once daily 
Side effects: ankle swelling (amlodipine), headache 
(nifedipine) 

ACEi Enalapril 5mg OD 20mg OD  
(max 20mg BD) 

Preferred first choice if diabetes, heart failure or CKD 
Check creatinine before starting and with every dose 
increase 
AVOID in women who may become pregnant 
Side effects: ACEi persistent cough – change to ARB 

ARB Losartan 50mg OD 100mg OD  
Thiazide 
diuretic 

HCTZ 12.5mg 25mg Rarely clinical benefit with doses above 12.5mg, and 
risk side effects increases 
AVOID in women who may become pregnant 
Side effects: hypokalaemia, hyponatraemia, urinary 
frequency, erectile dysfunction 

Fixed dose 
combination 

Amlodipine/ 
Losartan 

1 tablet 
5mg/50mg 

2 tablets OD As for individual components 

 Losartan H 1 tablet 
50mg/12.5mg 

2 tablets OD As for individual components 

 
 

Causes of secondary hypertension 
Drugs – NSAIDs, corticosteroids, oestrogens, salbutamol 
(esp. oral), triptans, alcohol, illegal drugs (cocaine, 
amphetamines) 
Renal causes – renal artery stenosis, CKD 
Thyroid disorder 
Coarctation of the aorta 
Sleep apnoea 
Primary hyperaldosteronism – muscle weakness, FH 
hypertension and CVA <40y 
Cushing’s syndrome – rapid weigt gain, polyuria, 
polydipsia with central obesity, moon face, buffalo hump, 
striae, hyperglycaemia 
Phaechromocytoma – headaches, palpitations, pallor, 
excessive sweating, changeable BP 
 

Lifestyle advice 
Smoking cessation 
Healthy diet: 
- For those who are overweight, for every kilogram of weight loss, 

expect approximately 1mmHg drop in SBP3 
- Eat a diet low in fats and refined carbohydrates; high in fruit and 

vegetables 
Exercise: Moderate exercise every day for 30 minutes if possible. This 
is anything that makes you a bit short of breath or sweaty. Look at what 
you’re doing already and consider how you can do more. Any exercise 
is good. 
Reduce alcohol intake 
Reduce salt intake – no more than 1 teaspoon per day, this includes 
hidden salts. Do not add salt to food – try using spices and herbs 
instead. Avoid stock cubes. Check food labels for hidden salt. Avoid 
processed foods. 
Sleep – try to sleep for 7-8 hours each night 
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